
Political effluent: Implementing wastewater re-use in
Wadi Musa, Jordan

by Erin Addison

Note: This is the author’s version of the paper by the same title published in the online
journal Arid Lands Newsletter in 2005. The published version is accessible at

version is for personal/scholarly useThis.http://ag.arizona.edu/oals/ALN/aln57/addison.html
only, and not for reproduction and circulation. Images here are slightly different and included at
higher-resolution. This text also includes some comments, added to the Endnotes in January 2012 in
bold red font, about the current status of the project. Please cite only from published text and
reference as Addison, E. 2005. Political effluent: Implementing wastewater re-use in Wadi
Musa Jordan. Arid Lands Newsletter 57: May/June 2005.

___________

The Wadi Musa Wastewater Re-Use Implementation Project is located in the shallow
valley of Sidd al-Ahmar (1) in southern Jordan, at the northernmost end of Petra
Archaeological Park (the Park). The ancient Nabataean city of Petra, Jordan, which was
placed on the UNESCO World Heritage List in 1985, is one of the world's most famous
archaeological sites, and thus an important source of tourism income to Jordan. In 1999
alone, more than 400,000 tourists visited Petra and stayed in its "host" village, Wadi Musa
(USAID 2002). The influx of tourists, while economically beneficial, exerts enormous
strain on local water resources — a matter of deep concern to one of the world's most
water-poor countries.

Figure 1: local Bedouin herder waters his flocks at the spring on the Ayl Road, Petra Region.

The Project comprises the WWTP and 1,069 dunums (2) (~264 acres) of farmland intended



to demonstrate the use of treated wastewater for agricultural activities. The WWTP was
begun in 1998 under the aegis of USAID and the Water Authority of Jordan (WAJ) in an
effort to handle the increases in waste anticipated from expected tourism and population
growth in the Petra Region, and to reduce stress on Jordan's already overdrawn aquifers by
reducing the need for pumped water. Completed in early 2001, the WWTP was designed to
serve some 20,000 residents of Wadi Musa and the neighboring villages of Tayyibeh, Umm
Sayhoun and Beidha, as well as the tourists to Petra.

When the WWTP was finished in 2001, stakeholders and sponsors were then faced with the
question of how to dispose of the treated effluent, estimated to amount to as much as 1.25
million cubic meters [~330.22 MG] per year (USDoS 2001). Petra Archaeological Park is
nestled in the steep, rocky Wadi `Araba watershed; Sidd al-Ahmar is traversed by three
wadi (wash) systems which drain directly into Wadi `Araba and thence, less than 100 km
(~62 mi) south, into the Gulf of `Aqaba. As the area typically receives less than 200 mm
(~8 in) annual rainfall, it would have been environmentally imprudent to release the
effluent into the fragile wadi ecosystem. Although there had been general references to
agricultural re-use in the original project scheme, a detailed plan had yet to be developed.

Figure 2: Wadi Musa Wastewater Treatment Plant (WMWWTP) and Wastewater Re-Use Project, Sadd al-
Ahmar, 2005.

Thus the farm portion of the Project: a demonstration farm was initiated in November,
2002, under the auspices of USAID, the Badia Research & Development Center (BRDC),
WAJ and Petra Regional Authority (PRA). The demonstration farm utilized some 70
dunums (~17.3 ac) at the south end of the valley, immediately adjacent to the WWTP.



Beyond the demonstration area the remaining 1000 dunums (~247 ac) were subdivided into
35 parcels to be farmed by a new farmers' society. These plots, known as the "expansion
area," were gradually to be brought under irrigation as the WWTP moved toward full
capacity. The implementation phase of the Project is to be accomplished by mid-2007. At
that point the management of the entire farming aspect will be turned over to the
"Jama`iyya Sidd al-Ahmar Zara`iyya `ala al-Miyya' al-`Adimah" — the Sidd al-Ahmar
Society for Farming with Reclaimed Water.

An interpretive element of the Project has been underwritten by the International Arid
Lands Consortium through their Jordanian partner, BRDC, funded by USAID (Freitas,
Tamimi and Shahbaz 2004). It was intended that there be constructed some sort of
interpretive center at Sidd al-Ahmar, accompanied by landscaping and interpretive
materials. The present author has been charged with the task of developing an "interpretive
landscape master plan" for the Project area. The material for this article has been gathered
in the course of site analysis and the development of the interpretive materials themselves.

The wastewater treatment plant

The Wadi Musa WWTP was designed to handle all wastewater flows from the four
communities adjacent to the Petra Archaeological Park, with four pump stations located
respectively in the communities of Wadi Musa, Tayyibeh, Beidha and Umm Sayhoun. The
string of five-star hotels on the road between the Park and Tayyibeh are also significant
potential contributors to the line. The plant itself has an average flow capacity of 3,400
cubic meters per day (~0.9 MGD) (Morganti n.d.), but at present during the hottest month
of the year, July, only 1,400 cubic meters per day (~0.35 MGD) of effluent are being
produced, due to the poor condition of the tourist market.

Treatment of incoming wastewater is comprised of three bundles of processes. Preliminary
treatment includes removing floating materials and sieving out trash, stones, sticks, sand
and other larger objects to prevent damage to downstream equipment. Large objects are
screened by a mechanical bar screen, and inorganic solids are removed via grit channel.

After preliminary treatment the "mixed liquor" — fluids and biosolids, or "sludge" — is
distributed from the oxidation ditch into secondary clarifiers. Secondary treatment employs
two identical process trains, either or both of which can be used depending on the amount
of inflow. These process trains employ the Modified Ludzack-Ettinger (MLE) process. The
biological treatment components are configured and sized to obtain the optimum removal
efficiency of biochemical oxygen demand (BOD), total suspended solids (TSS) and
nitrogen to comply with the Jordanian standards for effluent disposal. The capacity of these
components was designed based on flows and connections anticipated during the conditions
prevailing during high season, when the resident population of the area is swollen by the
influx of tourists into the hotels. At the time of writing only one train is being used: due to
the collapse of tourism following political events of 2000-2001, there is insufficient
continuous flow to sustain the operation of both trains (3).

The MLE process consists of a biological reactor followed by secondary settling. The
biological reactor consists of two zones: an "anoxic" zone, without aeration, and an "oxic"
zone, with aeration. Nitrogen removal is a two-phase process, one occurring in each zone.
The oxidation phase, in which ammonia is oxidized to nitrate, occurs in the oxic zone.



Influent wastewater and activated sludge from the clarifiers is combined in the anoxic zone
with nitrate-rich mixed liquor pumped back from the effluent end of the aeration tanks (the
oxic zone). The influent is the carbon source for bacteria, the activated sludge from the
clarifiers supplies the microorganisms, and the anoxic recycle pumps provide nitrate as an
oxygen source (FRWA n.d.). In the anoxic zone, nitrate is reduced to nitrogen gas which
escapes into the atmosphere.

Solids are removed rapidly from the clarifiers and either returned to the anoxic zone or
pumped to sludge holding tanks. Once in the tanks, this remaining sludge is thickened and
stabilized in a mechanical process. In the upper part of the tank the incoming sludge is
discharged tangentially by the motion of a rotating cylinder toward the tank wall, and
agitated by gas bubbles generated in the process. The more solid components of the sludge
sink to the base of the cone in the bottom portion of the tank, thicken there and are drawn
off into drying beds. The clear supernatant thus separated from the solids is returned to the
upstream end of the treatment train.

Tertiary treatment is accomplished by retaining the secondary effluent for 10 days in a lined
polishing pond. Four meters (~13 ft) in effective depth, the pond exposes the effluent to
sufficient sunlight to kill nematode eggs. At peak flow the exposure time would be 10 days,
enough time to yield a high-quality polished effluent. Presently retention time is 34 days,
due to low flow. Disinfection is accomplished by introducing chlorine at the rate of 2 mg/L
into the effluent. Chlorine is received as gas in 1-ton cylinders, mixed with water to form a
solution, and introduced into the effluent in a contact tank downstream from the polishing
pond. At peak flow contact would be 30 minutes detention in the tank; presently detention
time is 100 minutes.

There are 16 drying beds for further processing of the thickened sludge drawn off from the
sludge holding tanks. These drying beds are built on a sloped, impermeable base which is
covered with a layer of coarse gravel and then a layer of sand. Sludge is deposited on top of
the sand and fluids drain off and evaporate. At peak use the sludge would be dried to a solid
content of ~30%; under present conditions it dries to nearly 70%. The dried sludge is
"harvested" by hand with shovels and carted to a storage area. The intent is eventually to
use the biosolids to improve the quality of soils in the expansion area.

The plant and all four pumping stations contain biological odor control units; these use
sulfate-eating bacteria which consume the odor-causing sulfide (S-2) from the hydrogen
sulfide (H2S) produced during treatment. The system as a whole is monitored by a
telemetry cable connecting the wastewater treatment plant with the pump stations and all
associated electrical and mechanical works (Morganti n.d.). In addition, the plant is served
by over 13 kilometers (~8 mi) of wastewater conveyance lines. The plant site also includes
buildings for operation, administration and maintenance.



Figure 3: Installation of irrigation system on Re-Use Project, 2004

The raison d'être for the Project accrues from challenges surrounding development in Wadi
Musa, the town which serves the Park. Wadi Musa and the hotels associated with it are host
to Jordan's single most important generator of tourism revenues. Tourism is Jordan's largest
export sector, its second-largest producer of foreign exchange (at 11%), and its second
largest private sector employer. Tourism is the nation's fastest growing development sector,
and Petra accounts for over 90% of the total income from tourism in Jordan. Thus Petra
produces a staggering 9-10% of Jordan's overall GDP (JTB 2004). In 1994, in the wake of
the Jordan-Israel Peace Treaty, development burgeoned: in 1994 there were no five-star
hotels in Wadi Musa — by 1997 there were five, and dozens more two-, three- and four-
star hotels. Saad ar-Rawajfeh, Director of Planning and Organization at the Petra Regional
Authority, states that in 2005 — even after a long slump in tourism revenues —
applications for building permits in Wadi Musa exceed applications for the rest of the
Ma'an directorate combined (7). In sum, the economic importance for Jordan of
development around Petra cannot be underestimated. The Petra Regional Authority was
established in 2001 to plan and administer the rapid development of Wadi Musa and the
vicinity (8). It functions as a more or less independent governmental unit, and all matters of
property acquisition or development within the 900 km2 (~348 mi 2) Petra Region require
review and permission by PRA.

At the same time the Jordanian Department of Antiquities (DoA) — a sub-section of the
Ministry of Tourism — is charged with protecting the archaeological remains that make